
     
 

 

Page 1 of 42 

www.azdeq.gov  

 

 

Southern 

Regional 

Office 

400 West 

Congress 

Street  Suite 

433  Tucson, 

AZ 85701 

(520) 628-

6733 

DRAFT PERMIT 

STATE OF ARIZONA 

AQUIFER PROTECTION PERMIT NO. P-512235 

PLACE ID 18640 LTF 101257 

SIGNIFICANT AMENDMENT 

1.0 AUTHORIZATION 

In compliance with the provisions of Arizona Revised Statutes (A.R.S.) Title 49, Chapter 2, Articles 1, 2 and 3, 

Arizona Administrative Code (A.A.C.) Title 18, Chapter 9, Articles 1 and 2, A. A. C. Title 18, Chapter 11, Article 4 

and amendments thereto, and the conditions set forth in this permit, the Arizona Department of Environmental Quality 

(ADEQ) hereby authorizes South32 Hermosa Inc. (South32) to operate the Hermosa Project Property located 
[...]
be moisture conditioned to within 2 percent below and 3 percent above the optimum moisture 

content. The material shall be placed in 12‐inch maximum loose lifts and compacted to 93 

percent of the maximum dry density as determined by ASTM D698. 

Solids other than filter cake associated with water treatment may be generated. These materials 

will be handled, mixed, and conditioned to have similar properties as filter cake or tailings when 

placed in TSF1. 

2.2.1.1.4.2. Core-cutting solids 

Limited quantities of core cutting solids will be placed on the TSF. This material simply consists 

of rock fragments generated from cutting of core.  Upon placement in the TSF, the core cutting 

material shall be spread and dried to reduce the material moisture content. The core cutting 

material shall then be mixed with tailings, on site native borrow material and/or development 

rock at a minimum ratio of 3:1 (tailings/on site native borrow/development rock to core cutting 

material). After mixing, the material shall be moisture conditioned to within 2 percent below 

and 3 percent above the optimum moisture content. The material shall be placed in 12‐inch 

maximum loose lifts and compacted to 93 percent of the maximum dry density as determined 

by ASTM D698. 

2.2.1.1.4.3. Drill Cuttings 

Limited quantities of drill cutting material generated from exploration activities is to be hauled 

and placed in the TSF. Upon placement in the TSF, the drill cutting material shall be spread 

and dried to reduce the material moisture content. The drill cutting material shall then be mixed 

with tailings, on site native borrow material and/or development rock at a minimum ratio of 3:1 

(tailings/on site native borrow/development rock to drill cutting material). After mixing, the 

material shall be placed in 12‐inch maximum loose lifts and compacted to 93 percent of the 

maximum dry density as determined by ASTM D698. 

2.2.1.1.4.4. Solids from Stormwater BMPs 

The sediments generated from site stormwater best management practices (BMPs) is 

anticipated to be hauled and placed in the TSF at a rate of approximately 1,800 cubic yards per 

year. The material is assumed to comprise of gravel, sand, silt and clay. Upon placement in the 

TSF, the sediments shall be spread and dried to reduce the material moisture content. The 

sediments shall then be mixed with tailings, on site native borrow material and/or development 

rock at a minimum ratio of 3:1 tailings/on site native borrow/ development rock to sediment). 

After mixing, the material shall be placed in 12-inch maximum loose lifts and compacted to 93 

percent of the maximum dry density as determined by ASTM D698. 

2.2.1.1.4.5. Waste/Development Rock 

Placement of waste/development rock from decline and shaft excavation was placed on the TSF 

beginning in Stage 1, and it will continue to be placed on TSF1. 

2.2.1.1.4.6. Construction PAG Rock 

PAG material generated during construction of surface buildings/facilities (i.e., rock generated 



 PERMIT NO. P-512235 

LTF No.   101257   Place ID No. 18640 

 

Page 11 of 42 

from construction cuts) was placed in the TSF during Stage 2, and will continue to be placed 

on TSF1. 

2.2.1.1.4.7. Assay Rejects 

Rock/ore samples will be placed in the TSF1 after assay. 

2.2.1.1.4.8. Sediments from Vehicle and Equipment Wash Sumps 

Sediments washed off vehicles will accumulate in concrete-lined sumps at the vehicle washes. 

These sumps will be cleaned out periodically and placed on the TSF. 

2.2.1.1.5. TSF1 Discharge Controls Elements 

TSF1 is designed to meet prescriptive BADCT guidelines. Design elements for the proposed, 

expanded TSF1 include the following: 

• TSF Perimeter Road (forms embankment for West and East Internal Detention Ponds) 

• Foundation preparation and removal of low strength and/or deleterious material. 

• Constructed from cut/fill operations with upstream (internal) slopes of 2.5H:1V and 

downstream (external) slopes of 2.0H:1V in fill conditions / 1.5H:1V in cut conditions. 

• Composite lining system on upstream embankment slope consisting of 60 mil double-sided 

textured HDPE geomembrane overlying either 12 inches of compacted LPSL or GCL. See 

Drawing A220 for lining system plan view. 

• 18 inches of Protective Layer material overlying the geomembrane liner. 

o Underdrain system consisting of CPe pipe collectors in topographic lows and a 

dendritic system of 4-inch diameter collector CPe pipe peripheral to the primary 

collectors. 

• One-way light vehicle access road with 1.5 ft high safety berms, 16 ft travel width, 6 inches 

of wearing course, and stormwater diversion channels as required. 

• Haul road with 3 ft high safety berms, 38.5 ft travel width, 6 inches of wearing course, and 

stormwater diversion channels as required. 

• Filtered Tailings Stack: 

o Spreading filtered tailings with a dozer to a nominal thickness not to exceed 12-

inches (loose) in depth, and compacted through selective routing of the haulage 

equipment and dedicated smooth drum vibratory compactors. 

o Moisture conditioning as necessary using a tractor and a disc to facilitate drying 

prior to compaction. 

o Lime treatment, if needed, by spreading quick lime (~1% by dry weight) over the 

surface of the filtered tailings and discing the lime into the wet tailings lift to 

expedite drying. 

o Achieving tailings moisture content at the time of compaction within 3% of the 

optimum moisture content as determined by ASTM D698 (Standard Proctor).  

o Compacting filtered tailings to a minimum of 93% of the maximum dry density 

after the required moisture content is achieved (per ASTM D698). 

o 3.0H:1V compound slope comprised of 25 ft high 2.5H:1V open slopes in 

combination with 12.5 ft benches to be placed at 25 ft vertical intervals. 



 PERMIT NO. P-512235 

LTF No.   101257   Place ID No. 18640 

 

Page 12 of 42 

o Internal stormwater diversion channels to pass peak flows from the design storm. 

o Rock armored exterior tailings slopes to minimize water and wind erosion of the 

dry stack TSF. 

o Vibrating wire piezometers will be used to monitor the operational performance 

of TSF1. Vibrating wire piezometers will be placed on the geomembrane surface 

to measure hydraulic head on the liner system. Additional vibrating wire 

piezometers will be installed during filtered tailings placement to monitor phreatic 

conditions within the stack. 

The external stormwater diversion channels, underdrain outlet pipework (concrete encasement), the 

UDCP and its pumping system to WTP1 for TSF1 were designed and constructed as part of the VRP 

project and will continue to be BADCT elements. These are appropriately sized for the proposed 

expansion. However, the pumping capacity at the UCDP will be increased by adding a larger 

capacity pump and a reclaim pipeline from the UDCP to WTP2. 

2.2.1.2. Underdrain Collection Pond (UDCP) 

The UDCP is located downstream of the TSF.  Valves placed at the inlet end to the UDCP from the TSF, 

shall remain completely open unless it needs be pumped completely dry for repairs.  The UDCP crest is 

approximately 200 ft. wide by 345 ft. long and 42 ft. deep.  The pond is designed with a 25 ft. wide 

perimeter access road around the crest, which widens to 50 ft. on the southern edge where the pumps are 

sited for pump maintenance.  The UDCP is constructed to maintain a minimum of 2 feet of freeboard 

from the spillway invert to contain flows from the 100‐yr/24‐hr storm event, and the maximum 

operational volume of 2,200,000 gallons.  The UDCP is sized to contain 8,900,000 gallons up to the 

spillway elevation while maintaining a minimum of seven (7) feet of total freeboard. The pond slopes 

are 2H:1V, and the bottom of the pond is graded at 1% to a low point in the corner of the pond. At the 

low point, two parallel sloping decant structures are constructed for housing submersible pumps to 

reclaim fluids for treatment at the Water Treatment Plant (WTP). 

The liner system for the UDCP consists of geonet placed between two 60 mil HDPE double sided 

textured geomembrane layers overlying GCL.  The HDPE liner is secured in an engineered anchor trench 

around the impoundment perimeter.  A leak collection and removal system (LCRS) is installed between 

the two HDPE liners.  The LCRS is equipped with a level control to activate a pump, and the outflow is 

measured with a flow totalizer.  A record of these measurements shall be maintained in a log book 

maintained at the site. 

Two (2) piezometers are placed along the maximum section of the UDCP, at the locations and as per the 

design submitted in the application. 

2.2.1.3. Water Treatment Plant 1 (WTP1) 

WTP1 is designed for treating underdrain seepage and storm water runoff from the TSF (via the UDCP) 

and water piped directly from the January Adit mine workings.  The flow rate from the UDCP and the 

January Adit mine workings are anticipated to fluctuate up to a maximum of 120 gallons per minute 

(gpm) from each source, with a maximum combined flow from both sources not to exceed 120 gpm.   

The WTP1 process consists of pH adjustment to 10.5 followed by liquid/solids separation. This process 

includes various elements including: an equalization tank, a multiflo tank (consisting of reaction, 

flocculation, and clarifier compartments), an ultrafiltration unit, a pH adjustment tank, a Moving Bed 

Biofilm Reactor (for treatment of residual ammonia), an electro-reduction circuit (for selenite removal), 

a thickening tank, a filtrate tank, and a filter press. 

Treated water may be used for on-going mine exploration, construction soil conditioning, and future 

milling and mining operations.  Periodic, short-term discharge of treated water or a portion of treated 



 PERMIT NO. P-512235 

LTF No.   101257   Place ID No. 18640 

 

Page 13 of 42 

water to Alum Gulch may be necessary during periods of exploration or mine development.  Discharges 

of treated water from WTP1 through Outfall 1 are authorized under an AZPDES permit (AZ0026387). 

2.2.1.4. Water Treatment Plant 2 (WTP2) 

WTP2 is designed for treating groundwater pumped from a wellfield to depressurize and dewater the 

fractured rock aquifer, groundwater and operational water pumped from underground workings, treated 

mine drainage water, tailings runoff/seepage, core cutting water, drilling water, stormwater, and 

incidental and intermittent operational water from surface activities, January Adit water, treated water 

from WTP1, drilling water and core cutting water, and water from stormwater BMPs. The maximum 

design flow is 4500 gpm.     

WTP2 consists of two treatment circuits. The first circuit will remove suspended solids (TSS) and metals. 

The second circuit will remove selenate (a species of selenium not removed in the first circuit) and 

consists of an IX ion exchange column circuit and an Electro Reduction Circuit.  

Treated water may be used for on-going mine exploration, construction soil conditioning, and future 

milling and mining operations.  Discharges of treated water from WTP2 through Outfall 2 to Harshaw 

Creek are authorized under an AZPDES permit (AZ0026387). 

2.2.2. Site-Specific Characteristics 

Not applicable. 

2.2.3. Pre-Operational Requirements 

Not applicable. 

2.2.4. Operational Requirements 

At a minimum, permitted facilities shall be inspected for performance levels listed in Section 4.2, Table 8: 

FACILITY INSPECTION AND OPERATIONAL MONITORING.  Results of these inspections shall be 

documented and maintained on location for at least 10 years from the date of each inspection, as required by 

Section 2.7.2 of this permit.  If damage is identified during an inspection that could cause or contribute to a 

discharge, proper repairs shall be promptly performed and documented as described in Section 2.5.2 and 

Section 2.7.2. 

2.3. DISCHARGE LIMITATIONS 
[A.R.S. §§ 49-201(14), 49-243 and A.A.C. R18-9-A205(B)] 

The permittee shall operate and maintain all permitted facilities to prevent unauthorized discharges pursuant to 

A.R.S. § 49-201(12) resulting from failure or bypassing of BADCT pollutant control technologies. 

2.3.1. Tailings Storage Facility (TSF1) 

The total deposition of tailings, development/construction rock (also referred to as waste rock) and limited 

amounts of other material (i.e., solids associated with water treatment from WTP1 and WTP2, core cutting 

solids, drill cuttings, sediments from stormwater control features, assay rejects, and sediments from vehicle 

and equipment wash sumps) under this permit shall not cause the ultimate dam crest elevation to exceed an 

elevation of 5,275 feet above mean sea level (amsl) as per Section 4.2, Table 8: FACILITY INSPECTION 

AND OPERATIONAL MONITORING. If the permittee wishes to deposit a greater quantity of material, or 

modify the ultimate height of the TSF, then the permittee shall apply for a permit amendment pursuant to 

Section 6.9. 

2.3.2. Underdrain Collection Pond (UDCP) 

Discharge to the UDCP shall be limited to tailings seepage water, mine workings water, exploration decline 

or shaft water, and precipitation falling on the TSF (including the embankment, perimeter road and 

construction areas).  Discharge to the UDCP shall consist of tailings runoff/seepage water, mine workings 



 PERMIT NO. P-512235 

LTF No.   101257   Place ID No. 18640 

 

Page 14 of 42 

water, exploration decline or shaft water, and precipitation falling on the TSF (including the embankment, 

perimeter road and construction areas), groundwater generated by dewatering of the fractured rock aquifer, 

groundwater and operational water pumped from underground workings, treated mine drainage water, and 

storm water.  Minor discharges to the UDCP may also include core cutting water, drilling water, incidental 

and intermittent operational water from surface activities, and water from stormwater BMPs.   

2.4. POINT OF COMPLIANCE (POC) 
[A.R.S. § 49-244] 

The POCs are established by the following monitoring location(s): 

Table 2: POINT OF COMPLIANCE 

 

   Well 

Number 
POC Locations Latitude Longitude 

ADWR 

Number 

POC-1 
Conceptual location downgradient of 

the TSF 
31° 28' 15.21" N 110° 43' 42.45" W TBD 

POC-2 

 200 feet downgradient of the 

AZPDES Outfall-001 (MW3) and 

downgradient of TSF1 

31° 28' 18.91" N 110° 43' 48.83" W 55-920120 

POC-3 

Conceptual location approximately 

one mile to the north-northwest and 

downgradient of the WTP1 outfall 

 31° 29' 1.7'' N 110° 44' 16.4'' W TBD 

POC-4 

Conceptual location approximately 

nine miles to the north and 

downgradient of the WTP2 outfall 

31° 32' 2.4" N 110° 43' 29.3" W TBD 

Groundwater monitoring is required under this permit at POC-2. Groundwater monitoring is not required at POC-

1, POC-3, and POC-4 unless as contingency monitoring. The Director may amend this permit to designate an 

additional point or points of compliance if information on groundwater gradient or groundwater usage indicates 

the need. 

2.5. MONITORING REQUIREMENTS 
[A.R.S. § 49-243(K)(1), A.A.C. R18-9-A206(A)] 

Unless otherwise specified in this permit, all monitoring required in this permit shall continue for the duration of 

the permit, regardless of the status of the facility. Unless otherwise provided, monitoring shall commence the first 

full monitoring period following permit issuance. All sampling, preservation and holding times shall be in 

accordance with currently accepted standards of professional practice. Trip blanks, equipment blanks and 

duplicate samples shall also be obtained, and Chain-of-Custody procedures shall be followed, in accordance with 

currently accepted standards of professional practice. Copies of laboratory analyses and Chain-of-Custody forms 

shall be maintained at the permitted facility. Upon request, these documents shall be made immediately available 